## 志冠金屬材料有限公司

1F, #71, CHUANGXIN RD., NANZI DIST., KAOHSIUNG CITY 811, TAIWAN, R.O.C.

E-mail: jhihguan.metal@yahoo.com

## **CERTIFICATE OF ANALYSIS**

Certificate No.: 20121205

Date: DEC, 05 2012

Consignor WUYI SUNRISE METAL MATERIALS CO., LTD. Consignee JHIHGUAN METAL & MATERIAL CO.,LTD

Desciription of Goods SILICON METAL 3303

Quantity/Net Weight Declared -72-BAGS/-72000-KGS

Number and Type of Packages -72-BAGS

## **RESULTS OF INSPECTION:**

AT THE REQUEST OF THE CONSIGNOR, OUR INSPECTORS ATTENDED AT THE FACTORY OF THE ABOVE-SAID GOODS ON Nov .28, 2012, THE INSPECTION RESULTS ARE AS FOLLOWS:

- 1. PACKING: PACKED IN PLASTIC WOVEN BAG, THE PACKING WAS FOUND IN GOOD CONDITION AND THE STACKS IN GOOD ORDER.
- 2. CHEMICAL ANALYSIS: THE ABOVE SAMPLES WERE INSPECTED IN THE LAB, WITH THE RESULTS AS FOLLOWS:

Si: 99.2% Fe: 0.243 Al: 0.246 C a: 0.014

SIZE: 10-100MM 90%min

CONCLUSION: THE QUALITY, QUANTITY AND WEIGHT OF THE ABOVEMENTIONED

GOODS WERE IN CONFORMITY WITH THE REQUIREMENTS OF SC

NO.: EW058-1